OMR MALL DEVELOPERS P LTD
i ALLIED MAJESTIC PROMOTERS

18.05.2016
Shri A.N.Singh,
Member Secretary,
Ministry of Environment Forest and Climate Change,
Jor Bagh Road, New Delhi- 110 003

Sub: Submission of Revised Form 1, 1A, conceptual Plan and Annexure for the project.

Ref:

1) 5" meeting of Expert Appraisal Committee (Infra-z_) All Ship breaking yard including ship
breaking unit, Common Hazardous waste Treatment, storage and Disposal facilities, Ports
and Harbours, Aerial Ropeways, CETPs, Common Municipal Waste Management Facility,
Building / Construction Projects, Township and Area Development Projects held on 29"
April, 2016 - Agenda No. 5.2.8 scheduled on 29/04/2016, File No. 21-75/2015-IA-111
[...]
\ IsarilvelaniMission Huspltalrf‘
- BVIIT / . ?ﬂ\gm CDHEQE"D%T!EEHHWDQ}F
'~ #.The Marinas .J[~*r

s y A chs IyRark
Syntmg ) Lﬁmem Dizzie World
CL
SRR Engg Cplleé"e[
* _g@Hlindustan University
W tmad Health Cli‘y" =5

“ : iﬁ | H%

1! | . Kelamﬁ“ahkam 3

. | /*' W

: SMK\FDmra Inshtite of Tﬂchnmqﬁgy

PSE Pmlﬁechmc Q{/

_ éﬂé ﬁnzumu*c‘:_'c@e
ata Si avy, NGA.GEBCO GOOSIQ earth

o i *!y
&2 image ©1201430igitalGlobe
87 iy

3 | Th]i'Li[JDI'LH' Shwa Tie em ;
N Imagery Date: 12/20/2013  12°50°10.51" N 80°14'09.02"E elev 16ft eyealt 21.00 mi L)

— = N — . L O L



Consultancy
Typewritten text
Annexure - 7


PRODUCED BY AN AUTODESK EDUCATIONAL PRODUCT

RN TAIOH

iy

SN

PRODUCED BY AN AUTODESK EDUCATIONAL PRODUCT

Annexure 9

SURVEY NO:12

BOUNDARY LINE

COLOUR INDEX

[ ] PROPOSED
[ ] row
[ 1 Bounpry

o V1 A KXYV KKZ
s AN

6" THK.
ElgLLUOW BLEEK BRICK PI%R
Al
MPOUND WAL AT 3050 C/C.

FORMED
] 115 THK
BRICK WALL GROUND LVL.
b
T Y/, 34" X 3\4*
// s SQ. SECTION

(OLDING
FLAT

PEBBLE BED WITH
5CM to 7.5CM
PEBBLES.

N o SECTION OF

COMPOUND WALL

10Nadodd TvNOILVYONA3 MS3A0.LNV NV A9 d30NAO0dd

THIRD BASEMENT FLOOR PLAN
SECOND BASEMENT FLOOR PLAN
FIRST BASEMENT FLOOR PLAN
LOWER GROUND FLOOR
GROUND FLOOR PLAN
FIRST FLOOR PLAN
SECOND FLOOR PLAN
THIRD FLOOR PLAN
FOURTH FLOOR PLAN

10. FOURTH MEZZ FLOOR

1. FIFTH FLOOR FLAN

12. SIXTH FLOOR PLAN

18. SEVENTH FLOOR PLAN

14, EIGHTH FLOOR PLAN

15. NINTH FLOOR PLAN

PR RO 0P 55

TOTAL AREA

TOTAL
FSI AREA
QM

0.00
0.00
0.00
8255.15
8795.19
8336.60
8534.24
8405.75
6140.79
1876.97
1876.97
1876.97
1876.97
171903
T16.62

56472.00

TOTAL AREA OF THE SITE = 6.21 ACRES

(EXCLUDING ROAD WIDENING AREA 0.25 ACRES)

ACHIEVED PLOT COVERAGE = 39.55%
9939.3 SQ.M

OSR 10% OF THE 6.21 ACRES

=2513.095Q.M
ACHIEVED OSR =2513.095Q.M

ALLOWED FSI = 225

ACHIEVED FSI = 2247
(FSI FOR THE SITE AREA 6.21 ACRES)
ALLOWED SERVICE AREA
ACHIEVED SERVICE AREA

ACHIFVED CAR PARKING :

10%
10%

TOTAL
AREA
SQM
17324
173.24
173.24
2023.20
218.88
914.32
218.88
103719
150.61
62.62
62.62
62.62
62.62
111.39
166.20

5647.20

TOTAL NOS. OF CAR PARKING 1077 NOS

TWO WHEELER PARKING ;

AREA

QM
15104.30
15104.30
15104.80
1164.06
181

TOTAL NOS. OF TWO WHEELER PARKING 900 NOS

TOTAL
AREA

15277.54
15277.64
15277.64
1144249
1112778
9251.00
8753.11
7442.83
6201.39
1939.58
1939.58
1939.68
1939.58
1830.42
943.02

110678

SCALE . 1: 500

DATE

10NAaodd TvNOILVYONA3 MS3A0LNV NV A9 d30NA0dd


Consultancy
Typewritten text
Annexure 9 


Annexure - 10

N+145 | 8
b el @ daox
N+]4O AQ" (=5 & X (s} A
7 S Om Y P d° %bl A i X ) Q °
5 > § A q kv [ 5 »
N+135 X » & & “%% 2 o o8 |
N — g a0 g AN &7
N+130 e $ . gt he o |
& lor i ! N B > Al 2\ . s >
N+125 il R o g Pl T s I T
N (%) 1) N .2,
N+120 Sl Sl il -
SN APS 4 2
N+115 - U (LR ST N & e u A
‘§ 2 o Lo L S & 2{& R
N+110 Gk : S
>} ey . o > N A N 5V S
N+105 2 gl gt Sl < Y AP V) X ¢ 3, ©
4 . %~ N \ 9)“ b( 6) ,b‘ 3
19 1\° ek b\\ 3 A\ L %\ )
N+100 ol p o2
N+095 P L@ o L Lo L L) b A we 3y °
) \ 9 o
N+090 Sl Sl N » 5/ Lo it 5
N+085 S SOl EAY O AR O A > wo
N+080 L 0 Lo Lefes e @ |LA” \ N @
N+075 o 5 | et g8 Lad @ s
N+070 \ Ll i l X Gl . >\ 5
5 [% Q ) < 2 o
H ,%g; Q 29 A
N+065 ‘ :
N+060 \ Ll S N i B
[ o %
N4+055 ‘ NP L FG Leh Lo 3 o LSl 5 »
¢
N1050 | el Tl Tl o T X B LB P o
@ o N\ N
*k ﬂa (3] g)« \> A 5 \} (3 G\% 3Q;\
N+045 :
) o &) PN . Y
N+040 B o L LR b P q W /ol
© ' N -
N+035 &'& Gl 4 9“ oA s A (3 5\“ .J q 2
A ; N 3\
N+030 N P o * B & Je! ‘ 2
o5 N L) ° " T\k\ oby
2 N [
N b
N+025 - : 5 ; =
N+020 S S o & Sl ) = 9
5y & =" @'
N+015 obe u =T | P4 ’
L= i R
A — o;.q"q;\“ q:;\
N+010 \ = = —
o
N+005 \ 2
N+OOOO [Ye} o 0 w0 o n o o L o w0 o L o n o wn o n o wn o n o Yo} o 0 o [Te} o n o o [Ye} o 0 o e} o L o wn o n o wn o wn
o — N N wn el O N 0] [o6] [oN o~ o o — — N N ™ ™ < < o] wn ~O ~O ~N N [o6] o] o~ o~ o — — N N ™ ™ < <t o] wn ~O el N N [ee] [ee]
o o o o o o o o o o o o — — — — — — — — — — — — — — — — — — — — N N N N N N o~ N N N N N N N N N N
+ | ¥ F T ¥ ¥ ¥ T ¥ ¥ ¥ + + + + + + 4+ + + + 4+ 4+ + + 4+ 4+ o+ o+ 4+ 4+ o+ o+ o+ o+ o+ 4+ 4+ o+ 4 3 4 4
L w L L w w L L w L L w w L L L w w L L w w L L w w w L L w w L L w w L L L w w L L w w L L w w w
| SURVEYED BY:

abide Landmark

SURVEYORS & ENGINEERS
#92(01d:57A),West Jones Road,
=4 Saidapet, Chennai—-600 015.
Ph:— 55690281,Mobile:984
E.mai Pl

CLIENT

M/S. ALLIED INVESTMENTS AND HOUSING PVT. LTD.
CHENNAI-17.

SITE - NAME | DATE
SITE FNo; 13/1, OLD MAHABALIPURAM ROAD, EGATTUR, NAVALUR,

CHENGALPATTU-TALUE, KANCHERPURAM-DISTRICT. SURVEYED | K.G.S |14.02.2007
TIT SCALE DRAWN K.G.S |15.02.2007

1:600 | CHECKED
PIAN SHOWING THE DETAILED BOUNDARY MAP| SHEET *:)PR‘;:;’IZEDN
o: REV.

AND EXISTING FEATURES. CODE | /001,207 R



Consultancy
Typewritten text
Annexure - 10


ALLIED

<

L4

CR)

L4

L)

Annexure - 11 &

Rain water harvesting system **

Rain Water Harvesting Calculation
Basic assumptions:
Intensity of rainfall considered: 500 mm (as on 1 December 2015%)

Co — efficient of runoff considered for road area : 0.70
Co — efficient of runoff considered for landscape area : 0.20
Co — efficient of runoff considered for roof area : 0.90

Area statement:

Road Area (A) : 1911.275g.mx 0.70x 0.5 m = 669
Roof Area (B) : 9939.35q.mx0.90x 0.5m= 4473
Green Area (C) : 8362.955g.m x 0.20 x 0.5 m =836

Hence, total volume of rainwater run - off will be: (A) + (B) + (C) =
5978 Cu.m/day.

(*as per chennaiwheather.org)


Consultancy
Typewritten text
Annexure - 11 & 12


Rain water harvesting system — (Cont ..)

ALLIED

 For roof top harvesting a sump of 160KL is proposed.
 Total rainwater available for recharging = 5818 m3/day
« Considering 15 min of rainfall (Max GWL 4.6 m)

« Volume of rainwater available for recharging =5818 / 24 hr =
60 m3

 Size of Rainwater Percolation Pit — 1.2 m Dia X 2.5 m, Depth
 Total volume of pit=3.14 x (0.6)2x2.5 = 2.8 m3

« Total number of Percolation pits required =21 nos.

« However No. of Pits proposed = 22 nos.

« Excess storm water will be diverted to existing storm water
drain along OMR.



£ Rain water harvesting system, Strom water Drainage plan—
(Cont ..)
e o SRR B i K g

‘ / L WRNT ! J
é_ ‘ GtS DENTIAL APARTMENT : ‘
| ®

B = '@
‘ ‘ ‘ ,..’-“’ ' &
® o
_=F=
@ Rain water Harvesting Pits — 22 Nos

1 Rainwater harvesting sump 160 KL



Rain water harvesting system, Storm water Pit Cross Section
detail — (Cont ..)

ALLIED

Ad
It
DRAIN - DRAIN
| E E HOLE h 4 E et
FILLE: WITH WEDIW SIE
ERSIDE “ERELES (T , SR SO TOE
Ad ALLED WITH MEDIDY SIE
IWVERSIDE “ESALES (T
FLAMN

|. RAIN WATER PERCOLATION CUM
T COLLECTION WELL DETAILS
SCALE : MN.T.S




Annexure - 13

1.0. SEWAGE TREATMENT PLANT FEASIBILITY REPORT:

It is proposed to install a sewage treatment plant, to treat the domestic effluent generated from the toilets,
kitchen etc, and re-use the water for flushing ,gardening and HVAC cooling tower. The treated sewage water
will be designed to meet the discharge limits as per the rules stipulated by the Tamilnadu Pollution Control
Board (TNPCB), in order to conserve water.

The sewage treatment plant will be designed to ensure that treated effluent characteristics are well below /
within the permissible limits, even under varying flow conditions, which are typical for such systems. This
implies that the selected process will be able to withstand the shock load situation.

A brief description of the process involved in treating the sewage is given below:

The sewage treatment plant is designed with a capacity to handle 78 cu.m (approx.) of soil water from the
building.

QUANTITY AND QUALITY OF WASTEWATER:
The quality of raw effluent is considered as:
The sewage treatment plant is designed taking the following parameters in to account:

QUALITY OF WASTE WATER:

BOD 300 to 350 Mg / Ltr.
COD 350 to 450 Mg / Ltr.
TSS 350 to 450 Mg / Ltr.
PH 7t08

Oil & Grease 100 to 150 mg / Ltr.

QUALITY OF TREATED EFFLUENT:

BOD <10 Mg/ Ltr.
COD < 100 Mg/ Ltr.
TSS < 20 Mg/ Ltr.
PH 6.5to0 7.5.

Oil & Grease <10 Mg/ Ltr.

02. DOMESTIC EFFLUENTS CHARACTERISTICS:

QUANTITY AND QUALITY OF WASTEWATER:

The wastewater quantity from domestic sources is considered at maximum 78 Cu.m / day. The quality of raw
effluent is considered as:

The sewage treatment plant is designed taking the following parameters in to account:

Prism Consultants, Bangalore. 1 Architects: M/s. Cheralathan Associates, Chennai
TNPCB Report for PHE and Allied Works, Version -00


Consultancy
Typewritten text
Annexure - 13 


QUALITY OF WASTE WATER:

BOD5 300 to 350 Mg / Ltr.
COD 350 to 450 Mg / Ltr.
TSS 350 to 450 Mg / Ltr.
PH 7t08

Oil & Grease 100 to 150 mg / Ltr.

QUALITY OF TREATED EFFLUENT:

BOD5 <10 Mg / Ltr.
COoD <100 Mg/ Ltr.
TSS <20 Mg/ Ltr.
PH 6.51t0 7.5.
Oil & Grease <10 Mg / Ltr.

03. DESCRIPTION OF TREATMENT UNITS:

SEWAGE TREATMENT PLANT TREATMENT

METHODOLOGY USING

EXTENDED AERATION ACTIVATED SLUDGE PROCESS

PRIMARY TREATMENT

e Bar screening
e Grit Chamber
e Sewage Transfer Pumps

SECONDARY TREATMENT

Air Blowers and Aeration Tank
Diffusers

Secondary Clarifier

Return Sludge Pump

Sludge drying beds

TERITARY TREATMENT

Clarified water Tank
Filter Feed Pumps
Sand Pressure Filter
Activated Carbon Filter
Hypodosing system
Final Sump

Prism Consultants, Bangalore. 2
TNPCB Report for PHE and Allied Works,

Architects: M/s. Cheralathan Associates, Chennai
Version —00



DESCRIPTION OF TREATMENT UNITS:

A. BAR SCREEN:

In the incoming channel, a chamber medium screen shall be fitted, the purpose of which is to filter out coarse
trashy matter from introducing in to succeeding units of the treatment plant. Screens shall be made of M.S.
construction epoxy painted.

Type : Manually cleaned with Handrake

Construction : In MS flats of size 20 x 6, c/c not more than

20mm with necessary MS flat 25 x 6 stiffeners.

The whole unit shall be given 2 coats of epoxy-based paint over a coat of epoxy based primer. 1 no. MS hand
rake shall also be provided with Gl pipe rod.

Channel size 0.1 mtrs W x 1.6 mtrs L x 0.75 mts D
Type of screen M.S. Construction manually cleaned with MS flats placed at 20
mm c/c with MS hand rake with handle all epoxy painted.

B. EQUALISATION TANK / COLLECTION TANK:

In order to homogenize the quality of wastewater, as well as to feed equalization tank at a uniform rate to the
rest of the treatment plant, a equalization tank is proposed. In order to mix the contents, as well as to provide a
degree of preparation, diffused aeration by means of membranes and blowers are proposed.

Capacity 20 cu.m
Aeration MECHANICAL AGITATION.
Dimensions As per drawing
D. P. 6 Hrs.
C. RAW EFFLUENT PUMP SETS:

The equalized and neutralized waste together with return sludge shall be pumped at a uniform rate of 3.25
cu.m / Hr. into the aeration tank.

Quantity : 2 Nos. (1w + 1s)

Duty : To transfer Raw Effluent from Equalization tank to Aeration

Type : Vertical submersible pump.

Motor : TEFC Motor with IP-55 protection and suitable for 400/ 440V , 50 HZ
Alc supply of Kirloskar.

Material : Cl Body and impeller in Bronze.

Accessories : Air cock with priming funnel, Flexible Coupling with guard, Base frame

foundation bolts etc.,

Flow rate : 3.25cu.m/hr

Prism Consultants, Bangalore. 3 Architects: M/s. Cheralathan Associates, Chennai
TNPCB Report for PHE and Allied Works, Version -00



Head : 15 mtr

Solids : 35 mm maximum
Temperature : Ambient

PH : 6.0-8.0

D. DOUBLE STAGE AERATION TANK:

Biological stabilization of the wastewater is accomplished in the aeration tank in the presence of
microorganisms, for the respiration of which, Oxygen is supplied by means of diffused aeration comprising
membrane diffusers and air blowers. As micronutrients such as nitrogen and phosphorus will be already
present in sufficient quantities, no external supplementation will be necessary.

The aeration tank is divided in to two parts. Each Aeration Tank is provided with diffused aeration system to
supply the air for the micro-organisms growth. The nutrients required for the micro-organisms growth are
organic matter, which is present in the domestic effluent.

The MLSS level is maintained in this process to enhance the aeration process. Optimum concentration of
MLSS to be maintained is in the range of 3500 — 4500 mg / lit in the aeration time the sludge starts to settle in
this tank. Here the settling of the solids takes place and the clear water from the top pumped to the clear water
tank.

Flow Quantity 78 cu.m / day
BOD in 350mg/L
BOD out desired 10mg/L
Tank volume / CAP 63 Cu.m (31.50cum x 2 Nos)
Diffusers Fine pore diffusers.
F.M. 0.12
MLSS 3600 mg / Lit
E. AIR BLOWERS:
Type Twin lobe Compressor
Capacity 47 cu.m / hr at 0.50 KJC
Quantity 3 Nos. (2w +15s)

The Standard Air Requirement (SAR) is arrived at on the basis of 2 kg oxygen / Kg of BOD.

Quantity : 3 nos. (2w + 1s)

Type : Twin lobe compressor

Flow : As per system requirement

Make : Kay / CVT/ Equivalent (approved make)

Prism Consultants, Bangalore. 4 Architects: M/s. Cheralathan Associates, Chennai

TNPCB Report for PHE and Allied Works, Version -00



F. SECONDARY SETTLING TANK:

The mixed liquor (waste water with micro — organism) exiting the aeration tank has to be clarified in a clarifier
waster, as well as to thicken the biomass MLSS (mixed liquor suspended solids)

Size As per drawing

Recirculation 75 %

Overflow 3.25cu.m / hr/sg. m
G. SLUDGE HOLDING TANK:

The biomass in the aeration tank stabilizes BOD in wastewater by consuming the organic matter in the
wastewater. The metabolic activity results in growth of the biomass population in the aeration tank.
Consequently, in order to contain the level of MLSS in the aeration tank to the design level of 3600 mg /L, it
will be necessary to bleed off or waste the excess activated sludge. For this purpose a sludge holding tank of
4.00 cu.m with air supply & one no. filter press is proposed.

Capacity 4.00 cu.m / day
Size As per drawing

SLUDGE DISPOSAL PUMPS:
Quantity : 2 nos. (1w + 1s)

Duty : To transfer secondary sludge from clarifier to
Aeration Tanks & sludge thickener.

Type : Horizontal centrifugal non-clog Self priming, open impeller, pumps,
Kirloskar, STORK Equivalent (approved by consultant)

Motor : TEFC Motor, with IP-55 protection and suitable for 400/440 V, 50 HZ
Alc supply of Kirloakar / grundofos make.

Material of Construction : Body and impeller in ClI

Accessories : Air cock with priming funnel, Flexible Coupling with guard, Base

frame, foundation bolts etc.,
Flow :  as per system requirement
H. FILTER FEED TANK:

The settled water from the settling tank is expected to meet the standards with respect to BOD and TSS for
Discharge to island surface waters. However, it is proposed to improve the quality of treated water further in
order to make it fit re — use. For this reason, further treatment in the form of coagulation, filtration and
disinfections is proposed. The clear water from the settling tank shall be fed to the filter feed tank, from where it
will be pumped to the filters.

Capacity 5.20 cu.m /hr
Size As per drawing
Prism Consultants, Bangalore. 5 Architects: M/s. Cheralathan Associates, Chennai

TNPCB Report for PHE and Allied Works, Version -00



FILTER FEED PUMP:

The settled water from the settling tank is expected to meet the standards with respect to BOD and TSS for
Discharge to inland surface waters. However, it is proposed to improve the quality of treated water further in
order to make it fit re — use. For this reason, further treatment in the form of coagulation, filtration, softening and
disinfection is proposed. The clear water from the settling tank shall be fed to the filter feed pump, from where it
will be pumped to the filters.

Quantity : 2 nos. (1w + 1s)
Duty : To transfer treated effluent for sand filters
Type : Horizontal centrifugal non-clog Self priming, open impeller, pumps , Kirloskar,

STORK Equivalent (approved by consultant)

Motor : TEFC Motor, with IP-55 protection and suitable for 400 /440 V, 50 HZ Alc
supply of Kirloakar / grundfos make.
Material : Body and impeller in CI
Accessories : Air cock with priming funnel, Flexible Coupling with

guard, Base frame, foundation bolts etc.,